MIGI II BOLT X

IT LIST

LOCATION/PLACEMENT OF BOLTS

Revised 4-10-80

# PKG. QTY PARTS
1 8 3/8" x 1%" HHCS Rear Body
6 3/8" Nut Supports to Rear Fender
12 3/8 Washer and Main Body
2 3/8 Lock Washer Flange
2 3/8 Fender Washer
2 100 3/16 x 3/4 Pop Rivet 16 ea Fuel Tank Insert
8 ea Battery Box
4 ea Original brake fluid
reservoir
18 ea Cowl Strip
26 ea Rear Deck Hinge
24 ea Wiring Clamps
4 ea Door Stop Uphol. Strap
3 4 1/4" x 1% HHCS
4 Pal. (Clip) Nut Gas Tank Mounting
4 Fender Washer
4 1 1/4 x 1 HHCS Horn Mounting
1 1/4 Nut
1 1/4 Washer
5 18 1/4 x 1% HHCS Rear Fender
18 1/4 Nut To Main Body
18 1/4 Fender Washer
18 1/4 Washer
6 16 1/4 x 1%" HHCS Running Board to Main
16 1/4 Nut Body and to Front & Rear
32 1/4 Washer Fenders
7 24 5/16 x 1% HHCS Main Body
24 5/16 Nut to Pan
48 5/16 Fender Wacher




PAGE 2
MIGI II BOLT KIT

# PKG QTY PARTS LOCATION/PLACEMENT OF BOLTS
8 16 1/4 x 1% AHCS Door Hinges
16 1/4 Nut
16 1/4 Washer
9 8 #10 x 1" PHMS Inside Door
8 #10 Nut Latch to Door
8 #10 Washer
4 1/4" Washer (Shims)
10 4 #10 x 1" FHMS Outside Door
4 #10 Nut Handle to Door
4 #10 Washer
11 4 #10 x 1" FHMS Striker Plates
4 #10 Nut
4 #10 Washer
12 2 3/8 x 2% HHCS Rear Bumper
2 3/8 Nut to Splash Pan
2 3/8 Washer
2 3/8 Lock Washer
13 2 #10 x 1" PHMS Defroster Unit
2 #10 Nut To Vent
2 #10 Washer
14 10 #10 x 1 FHMS Dash Installation
10 #10 Nut
10 #10 Finishing Washer
10 #10 Washer
15 2 1/4 x 1" HHCS Steering Clamp
2 1/4" Nut to Fiberglass Dash
2 1/4" Washer




PAGE 3
MIGI II BOLT KIT

# PKG QTY PARTS LOCATION/PLACEMENT OF BOLTS
16 12 1/4 x 1% Carriage Bolt Hood Sides
12 1/4 Nut
12 1/4 Fender Washer
17 16 1/4 x 1% HHCS Front Fenders to
16 1/4 Nut Main Body
32 1/4 Fender Washer
18 4 #10 x 1" PHMS Grill Louvers
4 #10 Nut to Inner Panel
4 #10 Washer
19 6 1/4 x 1% Carriage Bolt Grill Shell
6 1/4 Nut to Front Fender
6 1/4 Fender Washer
20 4 5/16 x 1% HHCS Steering Extention
4 5/16 Nut
8 5/16 Washer
21 12 #10 x 1 FHMS Hood Hinges
12 #10 Nut
12 #10 Washer
22 16 #10 x 1 FHMS Hood Latches
16 #10 Nut
16 #10 Washer
23 4 #10 x 1" PHMS Chrome Strip to
4 #10 Nut Hood
8 #10 Washers
24 6 #10 x 1" PHMS License Plate Bracket
6 #10 Nut To Engine Cover and
6 #10 Washer Light to Bracket




PAGE 4

MIGI II BOLT KIT

# PKG QTY PARTS LOCATION/PLACEMENT OF BOLTS
25 8 #10 x 1 FHMS Engine Cover to Main
8 #10 Nut Body—-also use Pop Rivets
8 #10 Washer
26 4 1/4 x 1% Carriage Bolts Rear Splash
4 1/4 Nut Pan to Rear Brackets
4 1/4 Washer
27 8 #10 x 1 PHMS Engine Cover
8 #10 Nuts
8 #10 Washer
28 6 1/4 x 1 HHCS Spare Tire to
6 1/4 Nut Engine Cover
6 1/4 Washer
29 8 1/4 X 1% Carriage Bolts Headlight Bracket Assy.
8 1/4 Nut
12 1/4 Washer
4 1/4 x 3/4 HHCS
4 1/4 Acorn Nut
30 8 5/16 x 1% HHCS Seat Boxes to
8 5/16 Nut Floor Pan
16 5/16 Fender Washer :
31 2 3/8 x 1% HHCS Front Bumper to
2 3/8 Nut Main Body
2 3/8 Washer
2 3/8 Lock Washer
32 24 #8 x 1 OH SMS Door Panels
24 #8 Finishing Washer to Door
N
33 20 #8 x 1 OH SMS Side Uphplstery
20 #8 Finishing Washer Panels t» Main Body




PAGE 5
MIGI II BOLT KIT

# PKG QTY PARTS LOCATION/PLACEMENT OF BOLTS
34 4 #10 x 1 FHMS Badge Bar
4 #10 Nut :
4 #10 Washer
35 12 #10 x 3/4 OH SMS Seat Back Hinge Bracket
to Seat Back And Main Body
36 4 #8 x 2 RHMS Taillight Lense to Fender
’ 4 #8 Nut
‘ 4 #8 Washer
37 2 #10 x 1 PHMS Badgebar Clamp
2 #10 Nut )
4 #10 Washer
38 12 #8 x 1 PHMS Taillight & Running Light
12 #8 Nut ' Sockets to Fender
12 #8 Washer
39 2 #10 x 1 FHMS Grab Handle to
2 #10 Nut Dashboard
2 #10 Washer

J

IMPORTANT NOTE:

APPLY SILICONE SEALANT TO PROTRUDING THREADS
FROM TIGHTENED NUTS TO PREVENT THEM FROM WORKING

LOOSE.



